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Heartland Protocol for Drug Re-challenge with RIPE

EDIT THIS TEMPLATE PER SPECIFIC PATIENT – POSSIBLE TEXT TO BE EDITED PER PATIENT IN RED
Please hold anti-TB medications at least until rash is completely resolved.  After the rash is resolved, a drug re-challenge can be initiated.  
 
It is important to be cautious with a drug re-challenge.  Start the re-challenge on a Monday or Tuesday, if possible, by introducing one new medication each week.  It may take a few days for the rash to appear, and if you add a new drug every day or two, it may be unclear which is causing the problem.  Pre-medicating the patient, as noted below, may not be needed, but it may prevent/decrease a serious drug reaction.

During the re-challenge always remember: If any medication is not tolerated, stop it, identify/document in the chart that the patient is allergic to the medication by the drug re-challenge, and describe the reaction.  You must wait until the rash resolves for several days before trying the next medication.  
Re-challenge on Day 1 and 2 with each new medication should be done in the clinic if possible, and the patient should wait at least 30 minutes after the dose before he/she leaves.  This will allow the HCW to assist the patient if a reaction does occur. 
Start the re-challenge with rifampin first because it is the most important drug and will have the greatest impact on the treatment regimen if it can be used.
Re-challenge day # 1:  Pre-medicate the patient a ½ hour prior to giving the first dose, with 25 mg of Benadryl and 20 mg of prednisone.  Consider starting with rifampin 300mg. This should help to blunt a reaction if it occurs.  
Re-challenge day # 2: If treatment is tolerated with rifampin 300 mg on day # 1, then on the second day, pre-medicate the patient as previously indicated with Benadryl 25 mg and prednisone 20 mg, and give rifampin 600 mg.
Re-challenge day # 3: If treatment is tolerated, then pre-medicate with Benadryl only and give 600 mg rifampin. 
Re-challenge day # 4-6 (of 7): If day three rifampin 600 mg is tolerated by pre-medicating with Benadryl only, give rifampin 600 mg daily for several more days without any pre-medication.  Continue rifampin through the weekend. 

Make sure that the medication is taken over the weekend once a drug is successfully re-introduced.  It is best to give the newly tolerated medication 7 days a week.  Continue to ensure the patient does not miss a dose of rifampin if it is tolerated. If there is another interruption (and the re-challenge did help with tolerance), rash may recur. 
The next drug to add is Isoniazid (INH).  This should start the following week (week 2).
 
Re-challenge day #1, week 2: Pre-medicate the patient a ½ hour prior to the dose with 25 mg of Benadryl and 20 mg of prednisone.  Give both rifampin 600mg and INH 150 mg. 
Re-challenge day # 2, week 2: If rifampin and INH are tolerated, on day # 1, pre-medicate as previously indicated with Benadryl 25 mg and prednisone 20 mg then give 600 mg of rifampin and 300 mg of INH. 
Re-challenge day #3, week 2:  If day two medications are tolerated, on day three pre-medicate with 25 mg of Benadryl only and give rifampin 600 mg and INH 300 mg.  If tolerated, continue rifampin and INH (no further pre-medication needed).

Day # 4-6 or 7, week 2: If day three rifampin 600 mg and INH 300 mg is tolerated with only Benadryl as a pre-medication, give rifampin 600 mg and INH 300 mg daily for several more days without any pre-medication.  Continue both INH and rifampin through the weekend. 
 
If you do not have susceptibility studies, you should also re-challenge with ethambutol.  If you are able to successfully re-challenge with rifampin, INH and ethambutol, generally you would not re-challenge with PZA.  
Continue the three drugs pending culture and susceptibility test results.
 
Re-challenge day #1, week 3:  Pre-medicate the patient a ½ hour prior to the dose with 25 mg of Benadryl and 20 mg of prednisone.  Give rifampin 600mg, INH 300 mg, and ethambutol 100mg.
Re-challenge day #2, week 3:  If rifampin 600 mg, INH 300 mg, and ethambutol 100 mg is tolerated on day # 2, pre-medicate as previously indicated with Benadryl 25 mg and prednisone 20 mg, rifampin 600 mg, INH 300 mg, and give full dose of ethambutol. 
Re-challenge day #3, week 3: If day two medications are tolerated, on day three pre-medicate with 25 mg of Benadryl only and give rifampin 600 mg, INH 300 mg and full dose ethambutol.  If tolerated, continue rifampin INH, and ethambutol (no further pre-medication needed).
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